REPORT | April 2017

alla
Lus CONSULTING ENGINEER’S

LAFAYETTE UTILITIES SYSTEM COMPREHENSIVE ANNUAL
. REPORT

l..‘ Lafayette Utilities System

Lafayette, Louisiana

Lafayette

CONSOLIDATED GOVERNMENT

PREPARED BY:

N NneEL-SCHAFFER

Solutions you can build upon

ECONOMICS STRATEGY  STAKEHOLDERS SUSTAINABILITY www.newgenstrategies.net



NewGen

WYY & Solutions

NewGen Strategies & Solutions, LLC, (NewGen) role as Consulting Engineer, has prepared the attached
comprehensive annual report on the Utilities and Communications Systems for fiscal year 2016. Copies of the
report shall be placed on file with the Chief Operating Officer by LCG and shall be open to inspection by any
Owners of any of the Utility or Communications System Bonds. NewGen was supported by subcontractors and
[...]
Fixed and variable costs are recovered through the rates charged to customers. Customers
are charged fixed base rates including a customer charge and demand charge. Customers are
also charged variable rates including the energy rate and the FC pass through rate.

Based on the 2016 billing data provided by LUS, the customer, demand, energy, and FC
collected approximately $6 million, $18 million, $67 million, and $78 million, respectively.
Although approximately 45% of LUS’ costs are fixed over the five-year average in Table 4-30,
only 14% of revenues are collected through fixed charges. Approximately 86% of retail
revenues are recovered through variable rates.

4.10 Findings and Recommendations

B The Doc Bonin and the Curtis Rodemacher plants are currently economically obsolete.
The Curtis Rodemacher Plant retired several years ago and decommissioning efforts
were initiated in the past. Doc Bonin Plant is currently not operating and has been
designated as a power station in economic suspension within MISO. In anticipation of
the cost associated with fully decommissioning both power stations, LUS should
establish a decommissioning reserve to cover the future costs of dismantling these
units. As a decommissioning study for Doc Bonin was completed in May 2016, LUS now
has a basis to develop the reserve. In addition, in 2016, LUS hired a consultant to
perform an IRP and evaluate overall power supply options, including plans for
potentially replacing or repowering Doc Bonin. The study was completed in November
2016, and recommended developing and installing new natural gas fired reciprocating
engines at the Doc Bonin site.

B |US Electric System is highly reliable with reliability indices (i.e. SAIDI/SAIFI)
significantly lower than the national average for electric utilities.

4-43



SECTION 4

4-44

Historically, the Utilities System CIP has been sufficient to sustain and improve the
integrity and reliability of the system. The current CIP reflects certain deferred projects,
which are not expected to have a material impact on the sufficiency of the CIP to
maintain system reliability.

As the Electric System became a MISO participant in December 2013, it has significantly
benefited and improved LUS" power supply economics, operations, reliability, and
eliminated prior transmission constraint issues. LUS has also realized greater flexibility
in dispatching Rodemacher Unit 2 and its overall power supply mix.

LUS worked with a new consultant in 2016 to prepare for the NERC CIP audit. Staff
members took an active role in preparing RSAWS and internal policies/procedures; SPP
auditors commented favorably on the preparation, dedication, and availability of LUS
staff. LUS management feels that staff have more ownership of the process resulting
in better performance across the organization.

The organizational structure and management in the Electric System engineering and
operations areas continue to facilitate staff empowerment, offer employees additional
responsibilities, and encourage career growth.

A consistent approach to addressing the issue of replacing retirees and their knowledge
base is key to the future success of the utility. Unfortunately, the problem is widespread
for utilities across the country, further reducing the pool of available, qualified
personnel. LUS is also constrained by civil service policies and therefore lags the
competition in salaries. Compared with the regional oil and gas industry, LUS
advantages come down to job stability, location, quality of life, and home time.

In terms of eliminating or re-allocating vacant positions, a personnel “slot” can move
laterally or be down-graded within a utility division without Council approval. However,
any reorganization (reducing plant manning, for example) requires civil service and
Council approval. As a result, LUS may be limited and less flexible in hiring staff as
needed in response to market changes or customer needs.

Important needs for staffing continue to include high voltage linemen, with
five apprentice positions presently open; as of October 31, 2016, the ECS/NERC training
coordinator position was filled, which is critical to keeping staff up to date on
compliance and safety issues.

LUS’ Electric System operating, expense, debt, revenue, and related ratios reflect a
financially stable and healthy utility that is currently offering competitive, lower than
market average rates.

Electric System revenue collection mechanisms are misaligned with the cost structure.
While approximately 45% of LUS’ costs are fixed over the five-year average, only 14%
of revenues are collected through fixed charges. Approximately 86% of retail revenues
are recovered through variable rates. Although this misalignment has been historically
common in the industry, many utilities are pursuing strategies that improve the
collection of fixed cost through rates. These strategies reflect market trends where
end-users become increasingly interested in renewable energy alternatives and energy
conservation. Historically LUS customers’ interest in renewable energy alternatives and
energy conservation has been limited, but this could change over time. Therefore, we



Electric System

recommend that in future rate proceedings, LUS improve fixed cost recovery
mechanisms in its Electric System rate structure.

The 2016 flood minimally impacted LUS customers, with only 2,000 out of service,
reflecting LUS’ quality of construction and maintenance. The majority of the outages
were due to water entering pad-mounted fuse cabinets.

In late FY2016, LPUA and LCG approved a phased in rate increase of 2.8% on
November 1, 2016, and 2.8% on November 1, 2017.

4-45






SECTION 5
WATER SYSTEM

LUS provides potable water to approximately 55,851 residential, commercial, industrial, and
wholesale customer accounts. LUS’ responsibilities include raw water supply, water
treatment, transmission, and distribution of finished potable water, metering, and sales. LUS
obtains all of its raw water supply needs from the Chicot aquifer. The Water System includes
2 water treatment facilities, 20 wells, elevated and ground treated-water storage, and
1,126 miles of distribution piping.

The LUS service area experienced severe rainfall and flooding in August 2016. The Water
System experienced flooding at the South Water Plant (SWP), due to flood water rising past
the elevation of the wells’ sanitary seals. The SWP was shut down for a brief period so that
testing could determine if the well water was affected by flood waters. Testing showed that
the water was safe, and the Water System was able to meet demand even under the flood
conditions.

Water System total sales in 2016 were 0.2% lower than 2015, driven by a decrease in retail
water sales. Historical Water System volume sales are show in Table 5-1.

Table 5-1
Water System
Historical Retail and Wholesale Sales
Retail Sales Wholesale Sales Total Sales
Year (1,000 gallons) (1,000 gallons) (1,000 gallons)
2012 5,743,099 1,858,479 7,601,578
2013 5,494,648 1,893,375 7,388,023
2014 5,426,408 2,004,355 7,430,763
2015 5,419,758 2,116,545 7,536,303
2016 5,402,650 2,117,627 7,520,277

Source: LUS Financial and Operating Statements, audited

5.1 Water Supply

LUS’ sole raw water supply is the Chicot aquifer, a confined aquifer that supplies water for
public water systems (14%); aquaculture (17%); irrigation (58%); and industry, power
generation, and other uses (11%). The Chicot aquifer is designated as a “sole-source” aquifer
for all or parts of 15 parishes in Louisiana and parts of Texas. The Chicot aquifer is designated
a sole source by the U.S. EPA, thus, special consideration for federal permitting of projects that
could adversely affect it are required.

Studies conducted by the LDEQ indicate that the water quality of the Chicot aquifer generally
does not exceed the maximum contaminant levels (MCL) for pollutants listed in the federal
primary drinking water standards. The Chicot raw water supply is treated by a multi-step
purification process at water treatment facilities that are monitored 24-hours a day by LUS

NewGen _
NIENNY& Solutions

Economics | Strategy | Stakeholders | Sustainability



SECTION 5

operators, and certified by Louisiana Department of Health and Hospitals (LA DHH) to ensure
that all water delivered to its customers is safe to drink, and is of acceptable secondary quality.

5.2 Water Treatment and Production

The Water System includes two water treatment facilities (the South and North Water
Treatment Plants), and a total of 20 ground water wells to provide raw water for treatment,
as well as supplemental volume and pressure to the system. The SWP has a capacity of
23.0 million gallons per day (MGD) and the North Water Plant (NWP) has a capacity of
20.8 MGD. Both the NWP and SWP use coagulation, sedimentation, and filtration to remove
iron and manganese with lime-softening for hardness reduction and hypochlorite for finished
water disinfection. Table 5-2 shows the Water Treatment Capacity by facility.

Table 5-2
Water System
Treatment Facilities @)
Facility Capacity (MGD) ®
North Water Plant 20.8
South Water Plant 23.0
Well No. 23 1.4
Well No. 24 15
Well No. 25 2.2
Well No. 26 2.1
Total Plant Capacity 51.0
Total Effective Plant Capacity 26.9

Source: LUS
(1) Plant treatment capacity is less than total well production capacity.

Sixteen deep well pumps located at the SWP and NWP provide the raw water supply for
treatment at both facilities. The remaining four pumps are located remote from the treatment
plants and provide additional volume and pressure to the system. Each well has a
surface-mount motor and is tested and inspected for pumping capacity and drawdown once
per year. Each well is also dismantled and inspected for the operational condition of the
pumps, motors, line shafts, line bearings, and condition of the casing. These tests are
conducted by an independent private contractor.

Water Well Nos. 24 and 26, located at the Gloria Switch remote site, provide supplemental
volume and pressure to the northern end of the distribution system. Treatment at this site
consists of application of potassium permanganate followed by six pressure filters, and
hypochlorite is added for disinfection. Finished water is stored in a ground storage tank and
delivered to the system with high-service pumps.

Water Well Nos. 23 and 25, located at the Commission Boulevard remote site, provide
additional volume and pressure to the wholesale users on the southern end of the distribution
system including Broussard, Youngsville, and Milton. The Commission Boulevard site also
includes the Fabacher Field re-boost facilities consisting of a 2.0 million gallon (MG) ground



Water System

storage tank and high service pumps that are used to improve pressure conditions at the outer
limits of the distribution system. Treatment at the Commission Boulevard site is currently
limited to the addition of a polymer to serve as a sequestering agent, and hypochlorite
generation facilities to provide disinfection. Water Well Nos. 23 and 25 have a high amount
of naturally occurring ammonia, and LUS has purchased approximately eight acres adjacent to
this site for the construction of ammonia removal facilities. Atthe current time, LUS is working
on a pilot study at the Commission Boulevard site to determine the effectiveness of various
technologies in the removal of the ammonia. Once the results of the study are completed, it
is expected that design and construction of these additional facilities will occur as it is included
in the LUS five-year CIP.

Water production facilities are provided with on-site backup electric generation facilities that
are adequate to sustain an acceptable level of water production in the event of power failures
or other catastrophic events. The SWP is equipped with full power generation capacity capable
of maintaining full production output, while the NWP is equipped sufficiently to provide
approximately 60% of production output.

5.3 Water Distribution and Storage

The water distribution system consists of 1,126 miles of pipe and the treated water storage
totals approximately 15.25 MG. LUS also utilizes the Communications System assets and fiber
connections to manage, monitor, and control the water flows and storage volumes on the
Water System. The treated water storage includes 4.3 MG of elevated storage and 10.95 MG
of ground storage, including finished water and booster pumping station clear wells. LUS is
currently evaluating the need for additional water storage facilities on the north end of the
distribution system to provide operational flexibility and support growth. When considering
the construction of additional treated water storage capacity, LUS prefers ground storage with
high-service pumps over elevated water storage due to increased operational flexibility, and
the ability to maintain a more stable chlorine residual. As with other operating components
of the Water System, consideration of providing additional capacity components is weighed
against such factors as budget constraints, capital outlay funding mechanisms, and population
growth trends.

As the geographical service area and customer base have increased over the past several years,
there has not been a corresponding increase in the amount and size of distribution lines.
Current capacity and water pressure in the system is adequate. However, the past lack of
distribution piping investment may become a limiting factor in the ability of LUS to provide
sufficient water volume and pressure to meet the demands from future residential and
commercial development. LUS has plans to address these future limitations and meet future
capacity and pressure needs by constructing additional distribution improvements outlined in
the CIP. Based on the FY2017 Adopted Operating and Capital Budget, distribution
improvements for FY’s 2017 to 2021 total $7.6 million.

In addition to the planned distribution system investments to serve growth, water meter
installation fees likely also require review and updating. The fees charged for water meter
installations appear to have remained static since Ordinance 94-152 was passed in 1996. LUS
personnel report that the actual costs to purchase and install water meters of the varying sizes
required for new customers greatly exceeds the current fees charged. In addition, the fees
charged do not take into consideration the location of meter installations relative to the



SECTION 5

distribution main being accessed, the surface conditions, and whether or not the meter being
installed is on the same side or the opposite side of the roadway as the main where the meter
is being installed. LUS should consider evaluating the cost of service for new meter
installations to the system.

The following table summarizes the growth in water distribution infrastructure over the past
five years.

Table 5-3
Water System
Water Distribution System Assets
2012 2013 2014 2015 2016
Miles of Main Lines 1,067 1,078 1,087 1,112 1,126
Number of Valves 21,638 22,167 22,493 22,793 23,230
Number of Hydrants 6,244 6,306 6,413 6,464 6,540

Source: LUS
(1) Includes LUS contract service to Water District North.

5.4 Advanced Metering Infrastructure

LUS completed the implementation of AMI for its water customers. The deployment for the
Water System has experienced a relatively high level of malfunctions and meter failures.
Although the meters are recording the water usage, the meters are not communicating the
water usage to LUS for billing. Currently Honeywell is paying for manual meter reads to ensure
uninterrupted water billing for LUS. Honeywell, via LUS, is actively replacing all meter modules
in an effort to resolve performance problems, and as of March 2017, approximately 19% of
the malfunctioning meters remain to be replaced. The replacement of the malfunctioning AMI
water meters is expected to be completed in 2017; however, the schedule is dependent on
the availability of replacement meters from the manufacturer. There is also a concern that